950 ADVENTURE S 2005 <2005><EU><9803E3>

TANK, SEAT
23955
1x 162 mm
2x 275 mm
ACHTUNG !! CAUTION
TECHNIK INFORMATION
TECHNICAL INFORMATION
09.10.2006 TI_07_06_074
Pos Part Number Description Additional Text Quantity
1* 6000701303306A FUEL TANK L/S CPL. BLUE 05 DECAL TAKE IN 1.00
2% 6000711303306A FUEL TANK R/S CPL. BLUE 05 DECAL TAKE IN 1.00
3 60007024000 CONNECT.PIECE F.OVERFLOW M7 03 4.00
4 60007024050 GASKET FOR CONNECTING PIECE 03 4.00
5 58507003000 FUEL COCK CPL. SM. RALLYE'96 2.00
6 55007006200 O-RING 11X1,8 NBR 70 2.00
7 0015060123 HH COLLAR SCREW M 6X12 WS=8 8.00
8 58207080000 GAS-LEVEL SENSOR ADV. 2002 1.00
9 0912050163 AH collar screw DIN 912 M5x16 2.00
10 50307005000 GAS COCK MIKUNI ON/OFF 2001 CK-81 1.00




11 0770130023 O-RING 13,00X2,30 FOR SX GAS COCK 1.00
14 60007062000 BEAR.BUSH.INSIDE L=15,5MM 03 2.00
15 60007065000 TANK RUBBER BUSHING 03 12.00
16 60007060000 BEARING BUSHING OUTSIDE 03 6.00
17 0912080553 AH SCREW DIN912 M8X55 4.00
18 0014060133 HH COLLAR SCREW M 6X13 WS=8 4.00
19 0912080503 AH SCREW DIN912 M8X50 2.00
20 60007061000 BEARING BUSHING INSIDE 03 2.00
21 0912080403 AH collar screw DIN0912 M8x40 2.00
24 60012088100 FUEL PUMP 04 1.00
25 60012088050 FUEL PUMP HOLDER 03 1.00
26 60007008051 SEAL. FLANGE F.TANK INSERT 03 2.00
27* 60007008150 TANK INSERT 05 2.00
28 60007008052 SEAL. RING F. TANK INSERT 03 2.00
29 60007008000 TANK PLUG CPL. 03 1.00
30 0912050303 AH SCREW DIN0912-M 5X30 6.00
31 0912050083 SHCS DIN 912 M5x8 6.00
32 0912050123 AH SCREW DIN0912-M 5X12 2.00
33 00050153706 VARIABLE ONE-EAR CLAMP 15,3MM 4.00
34 00049140121 CLAMP STD DN14 2.00
35 58031005000 CLAMP YDNAC 10128 12MM FOR 12 LITER TANK 4.00
36 00050140706 VARIABLE ONE-EAR CLAMP 14,0MM 2.00
37 58007117000 YDNAC-CLAMP 10107 10MM 1.00
40 60007015000 T-CONNECTOR 8MM 03 1.00
41 44011076200 Cable tie 200/4.6mm black 0.00
42 60007015010 HOSE CONNECTOR 8MM 03 1.00
43 60011057000 HOSE HOLDER TRIPLE 03 1.00
44 0081500181 SCREW FOR PLASTIC D=5X18 2.00
45 57013072100 WIRING HOLDER 16MM 2.00
46 55011022100 CLAMP D=6/8MM, BLACK 1.00
47 60007013050 TANK PROTECTOR L/S 03 1.00
48 60007113050 TANK PROTECTOR R/S 03 1.00
49 60007095000 THERMAL PROT.FOIL TANK R/S 03 1.00
51 60007016000 FUEL PREFORMED HOSE 03 2.00
52 60007016001 HOSE 7,5X13,5 PER METER 0.00
53 60007116001 HOSE 6X12 PER METER BREATHING HOSE 0.00
55 60007026001 HOSE NBR 5,4X9,4 PER METER ONLY FOR USA 0.00
60 60007023000 STORAGE BOX BOTTOM PART 03 1.00
62 0014060153 HH COLLAR SCREW M 6X15 WS=8 2.00
63 58312085100 EDGE PROTECTOR PER METER 0,097 METER 1.00
64* 6000701900006A STOR. BOX CENT. PART BLUE 05 1.00
65 0016050121 SCREW FOR PLASTIC 50X12 BLACK 6.00
66 60007019050 GASKET F.STOR.BOX CENT.PART 03 1.00
67 45007040050 Past mount quick lock 1.00
68 0021030003 WASHER DIN9021-A 3,2MM 2.00
69 0011321000 DUMMY RIVET 3,2X10 ALU 2.00
70* 6000702000006A COVER F. STORAGE BOX BLUE 05 1.00
71 60007020030 QUICK RELEASE PIN WITH RING 03 1.00
72 60007020040 PLASTIC WASHER 03 2.00
73 60007016050 PROTECTION SPRING FUEL HOSE 2.00
75* 6000704000004A SEAT 950 ADV. ORANGE 05 1.00




76* 6000704005004A SEAT COVER ORANGE 05 1.00
78* 6000804100006A SIDE COVER L/S REAR BLUE 05 DECAL TAKE IN 1.00
79* 6000804200006A SIDE COVER R/S REAR BLUE 05 DECAL TAKE IN 1.00
80 60008041050 THER.PROT.FOIL SI.COVER L/S 03 1.00
81 60008042050 THER.PROT.FOIL SI.COVER R/S 03 1.00
82 0984060163 AH SCREW DIN6912-M 6X16 WITH LOW HEAD 2.00
83 60008045000 SPECIAL WASHER D=16,5MM 03 2.00
84 58707050050 RUBBER SLEEVE F.SEAT LOCK '99 1.00
86 41001052000 RUBBER SLEEVE D=12MM 2.00
87 60012008002 COLLAR BUSHING 8,2X12X20X9 03 2.00
88 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 6.00
90 60007050000 SEAT LOCK LC8 ADV. 03 1.00
91 0738060301 COU.SUNK SCR. AH ISO7380 M6X30 2.00
92 60008013050 DISTANCE BUSH. 7X12X18X3,7 03 2.00
93 40011166100 KEY BLANK LC4/DUKE/LC8 0.00
94 0081500181 SCREW FOR PLASTIC D=5X18 2.00

* = New part




